

检测报告

报告号: AJFS1803002151FF_CN 日期: 2018年3月23日 第1页共3页

广邻实业有限公司

浙江省杭州市萧山区市心北路221号中誉万豪广场1-1-1502

以下测试样品为客户提供并确认:

样品描述: 100%涤纶阻燃窗纱布**颜色:** 白色**型号/货号:** KP17345(K704CS2A271-1W)**成分:** 100%涤纶**供应商:** 广邻实业有限公司**生产厂商:** 广邻实业有限公司**最终用途:** 窗帘**测试要求:**

GB/T 17591-2006 阻燃织物 (关于装饰用、飞机轮船内饰用和阻燃防护服用阻燃织物), 测试方法基于 GB/T 5455-2014 纺织品 燃烧性能试验 垂直方向 损毁长度、阴燃和续燃时间的测定

测试结果: --- 参见数据附表 ---**测试持续时间:**

样品收到日期 : 2018年3月16日

测试执行时间 : 2018年3月16日至2018年3月22日

通标标准技术服务有限公司安吉分公司
授权代表签署

邹石龙
技术经理

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgs.com.cn
中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com

检测报告

报告号: AJFS1803002151FF_CN 日期: 2018年3月23日 第2页共3页

I. 测试方法

本测试按照 GB/T 17591-2006 阻燃织物 (关于装饰用、飞机轮船内饰用和阻燃防护服用阻燃织物), 测试方法基于 GB/T 5455-2014 纺织品 燃烧性能试验 垂直方向 损毁长度、阴燃和续燃时间的测定, 条件 A。

II. 样品信息

样品描述 / 颜色	涤纶阻燃窗纱布/ 白色
面密度	大约 45 g/m ²
样品尺寸	300 mm × 89 mm 经、纬向各5片

III. 测试信息

预处理:

测试前, 试样在温度: 20.0±2.0℃、相对湿度: 65.0%±3.0%的环境中至少处理8-24小时;

测试中, 温度在10.0℃ ~ 30.0℃之间及 相对湿度在 15% ~ 80%环境中进行。

水洗情况详述: 无

IV. 测试结果

样品编号	损毁长度 (毫米)	续燃时间 (秒)	阴燃时间 (秒)	滴落物		
				有/无	是否引起脱脂棉燃烧或阴燃	
经向	1	122	0	0	无	否
	2	134	0	0	无	否
	3	128	0	0	无	否
	4	130	0	0	无	否
	5	122	0	0	无	否
	平均值	127	0	0		
纬向	1	140	0	0	无	否
	2	137	0	0	无	否
	3	130	0	0	无	否
	4	133	0	0	无	否
	5	141	0	0	无	否
	平均值	136	0	0		

接下页....



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 501825 f (86-572) 501829 www.sgs.com.cn
 中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 501825 f (86-572) 501829 e sgs.china@sgs.com

燃烧性能要求:

产品类别	项目	考核指标		试验方法
		B ₁ 级	B ₂ 级	
装饰用织物	损毁长度/mm ≤	150	200	GB/T 5455
	续燃时间/s ≤	5	15	
	阴燃时间/s ≤	5	15	
飞机、轮船内饰用织物	损毁长度/mm ≤	150	200	GB/T 5455
	续燃时间/s ≤	5	15	
	燃烧滴落物	未引燃脱脂棉	未引燃脱脂棉	
阻燃防护服用织物	损毁长度/mm ≤	150	--	GB/T 5455
	续燃时间/s ≤	5	--	
	阴燃时间/s ≤	5	--	
	熔融、滴落	无	--	

V. 结论

该测试试样符合 GB/T 17591-2006 条款 4.1 燃烧性能关于装饰用织物 B₁ 级的要求。

附录图片:



此照片仅限于随 SGS 正本报告使用

报告结束



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com
 No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgs.com.cn
 中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com